(Ybra /a

ILLUSTRATED PARTS LIST

BRAVO 65 Blower

Model: 65-101

00000000000



301026-1

BRAVO 65 - MODEL NUMBER: 65-101

oz
Ry
N301014-1
301029-1 &
900060-1

905011-1
907008-1
907009-1\\
\ .
905010-1
Q 907006-1

907007-1
\ 3010231
925150-1
AN 301024-1
\ 301025-1
301028-1 900038-1

-900037-1

301019-1

/

/ 301018-1
/ 301017-1

301112-1
\ P
301114-1
\
/ 301106-1
/ 301112-1
/301016-1 / 301084-1
3010921
- 301065-1
301021-1 —
/905009-1
301020-1 -~

Page 2

PART NO.
301014-1
301016-1
301017-1
301018-1
301019-1
301020-1
301021-1
301023-1
301024-1
301025-1
301026-1
301027-1
301028-1

301029-1
301065-1

301084-1
301092-1
301106-1
3011121
301113-1
301114-1

900037-1
900038-1
900060-1
905009-1
905010-1
905011-1
907006-1
907007-1
907008-1
907009-1
925150-1

DESCRIPTION
Throttle Cable
Frame, Backpack
Shoulder Strap, Right
Shoulder Strap, Left
Back Support Pad
Fuel Tank

Strap, Fuel Tank
Mount, Throttle Arm
Throttle Arm
Spacer

Throttle Control

Zip Tie

Stop Switch

Protective Sleeve
Vent, Fuel Cap

Fuel Filter

Fuel Cap, wio Vent
Grommet, Fuel Tank
Clamp

Tube, Rubber 3x5x300mm
Tube, Plastic 3x6x160mm

Screw, M6x25
Screw, Hex - Flange M8x25mm
Screw, M5x12mm
Nut, M6

Nut, M8

Nut, M5

Washer, Lock 8mm
Washer, Plain 8mm
Washer, Lock 5mm
Washer, Plain 5mm
O-Ring

Revision 09/2009

Qty




BRAVO 65 - MODEL NUMBER: 65-101

925151-1
~

301030-1<

301032-1\

301036-1~_

3010341
301033-1
3010351

900042-1

900039-1

301038-1 \ \
0000301
301042-1/
3010051 ~_ %

301043-1

™ 301007-1 /

301039-1

301037-1 <

900040-1

301040-1 /
301041-1 /

301038-1~

Page 3

PART NO. DESCRIPTION Qty
301005-1  Handle

301007-1  Hose Clamp, 3in

301030-1  Elbow Pipe, Complete

301032-1  Hose Clamp, 4in

301033-1  Hose Clamp, 3 3/4in

301034-1  Flexible Pipe

301035-1  Upper Pipe

301036-1  Middle Pipe

301037-1  Lower Pipe

301038-1  Rubber Element 3
301039-1  Fan Housing, Inlet Side

301040-1  Fan, Aluminum

301041-1  Fan Housing, Engine Side
301042-1  Covwer, Fan Inlet

301043-1  Air Guide, Fan Inlet

900039-1  Screw, Self Tapping 15
900040-1  Screw, Allen M5x25mm
900041-1  Screw, Allen M6x30mm
900042-1  Screw, Allen M6x65mm
905013-1  Nut, Locking M6
925151-1  O-Ring

[NS IR S T o p IR S

__ 905013-1

- 900041-1

Revision 09/2009




BRAVO 65 - MODEL NUMBER: 65-101

900048-1
/
/

301051-1
4 900059-1

301090-1

301079-1

301055-1 900050-1
// P
/ 301052-1

301051-1

~

301068-1 /

301117-1 /

301071-1

900047-1

Plastic Hose, 301114-1

Attached to the long

nipple on the Air Purge Pump

and the Fuel Tank

-\,
-
AN

Rubber Hose, 301115-1
Attached to the short

nipple on the Air Purge Pump
and the Carburetor

301046-1

900053-1
% 301060-1

Page 4

301085-1

/301111-1
301115-1
/ -~

/ 301045-1

301072-1

301116-1 =

PART NO.

301045-1
301046-1
301051-1
301052-1
301054-1
301055-1
301060-1
301068-1
301071-1
301072-1
301079-1
301085-1
301090-1
3011111
301115-1
301116-1
301117-1
900047-1
900048-1
900050-1
900053-1
900059-1

_~301054-1

DESCRIPTION

Air Filter Element

Housing, Complete with Choke
Gasket, Intake

Gasket, Carburetor to Manifold
Cover, Air Filter Housing

Reed Vale

Lever, Choke Shutter
Carburetor Complete, WYA 59
Manifold, Intake - Complete
Choke Shutter

Limiter, Reed Valwe

Pump, Air Purge

Air Guide, Cylinder

Clamp

Tube, Rubber 2.3x5x93mm
Knob, Air Filter Cover 5x18mm
O-Ring, Intake to Carburetor
Screw, M5x50mm

Screw, M5x10mm

Screw, M5x25mm

Screw, Self Tapping

Screw, M3x12mm

Revision 09/2009

Qy




BRAVO 65 - MODEL NUMBER: 65-101

301015-1

/O— 900061-1

301086-1

900045-1

%

301044-1
900046-1

301061-1

g 900044-1

301050-1

301061-1
\

900046-1 \y |§:

900049-1

/ 301058-1

C )
— '/

301098-1
\
U

&

Page 5

NN

% N
/

301089-1

301009-1

PART NO.
301009-1
301015-1
301044-1
301050-1
3010531
301056-1
301057-1
301058-1
301061-1
301086-1
301089-1
301098-1
900044-1
900045-1
900046-1
900049-1
900061-1

DESCRIPTION

Decal, Braw65

Spark Arrestor Screen
Cylinder

Gasket, Cylinder Base
Gasket, Cylinder to Muffler
Piston

Wrist Pin

Piston Ring Set

Plate, Transfer Port

Muffler Assembly

Shroud, Engine and Muffler
Lock Ring, Piston

Screw, Allen M5x20mm
Screw, Allen M6x20mm
Screw

Screw, M5x14mm

Screw, Spark Arrestor

Revision 09/2009

Qty

B SR~ )




BRAVO 65 - MODEL NUMBER: 65-101

301097-1

301091-1 \
920013-1 \

301097-1 \\
910011-1
\

301075-1
\
301076-1
\

301102-1
301105-1 .
\
905014-1 N
900056-1 \ N 3010734

\ 301077-1

301107-1 \
\301103-1
N

301078-1

301080-1\
301109-1
301110-1 \
301095-1 \
301059-1 \
301062-1 \
900058-1 %

\\905015-1

301087-1

301088-1

900054-1

\
™~ 301096-1

N 301083-1

N

301102-1

301067-1

N 920014-1
\

301100-1

\\ 900043-1
301066-1

Page 6

301008-1

PART NO.
301008-1
301059-1
301062-1
301066-1
301067-1
301073-1
301075-1
301076-1
301077-1
301078-1
301080-1
301083-1
301087-1
301088-1
301091-1
301095-1
301096-1
301097-1
301100-1
301102-1
301103-1
301105-1
301107-1
301109-1
301110-1
900043-1
900054-1
900056-1
900058-1
905014-1
905015-1
910011-1
920013-1
920014-1

DESCRIPTION

Decal, Starter

Pawl, Starter Assembly
Retainer Clip

Crankcase, Fan Side
Crankcase, Starter Side
Flywheel

Spark Plug Cap

Terminal, Spark Plug Cap
Ignition Coil Assembly
Wire, Kill Switch

Starter Housing

Starter Handle

Pulley, Crankshatft

Starter Assembly Complete
Crankshaft Assembly
Starter Pulley

Starter Rope, #4x39in
Spacer, Wrist Pin

Dowel Pin, Crankcase
Seal, Crank Shaft

Ignition Wire Protector
Spark Plug, NGK-BPMR7A
Grommet, Ignition Wire
Spring

Recoil Spring

Screw, Allen M5x40mm
Screw, Starter Assy M4x16mm
Screw, M4x20mm

Screw, M4x16mm

Nut, M10

Nut, M8

Key

Needle Bearing, Wrist Pin
Bearing, Crankshaft 6003C3

Revision 09/2009

Qty

N

~




BRAVO 65 - MODEL NUMBER: 65-101

900051-1 \E 301074-1

907010-1
S
301047-1 Y

910012-1

V 925152-1

®/ 301104-1

301068-1 —

PART NO.

301010-1

301011-1
— 301010-1* 301047-1
301063-1
301068-1

301074-1
301104-1
301108-1
900051-1

— 301011-1*

900052-1
900055-1
907010-1
910012-1
925152-1

Page 7

DESCRIPTION
Gasket/Diaphragm Kit, D20-WYA

Repair Kit Complete, K20-WYA
Bracket

Cover, Metering Side
Carburetor Complete, WYA59
Cable Hook

Main Jet, #55.5

Spring, Inlet Needle

Screw

Screw, Metering Needle
Screw, Metering Cover
Washer

E-Ring

O-Ring

Revision 09/2009

Qty




